
Material Test Re port 
Heat Code: m An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 86ü-4421 Fax: (713) 455-8366 

Other 

PLESA ANAHUAC Y CIAS 

SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDO, MEX 

EPCRA Supplier Notincaiion: Thls pmduct rnay mntafn one or more toxic chemlcals subJect to the reportlng requfrements of Section 313 of the Emergency Plannfng and 
Communily Right-to-Knw Act m e  III of the Supemind Amendmenis and Reaulhorization Act of 1986) and 40 C.F.R. Part 372. Potentlally reportabla chemlcals are indicdted wlth a 
chedvnark In the "EPCRA" wlumn and a Chemlcal Absbact Seniices (CAS) mgishy numberis provided for each sud1 chernlcal in addtoon to ihe percent by weght of ihe biemlcal 
present m this pmdud lt 1s your msponsibirMy alone to determine whether ywríauTty is requirad to 8ubmit a Toxic Release lnventory Report under EPCRA Sedion 313. 

PO: 9545 ISalesOrder: 90421 Line: 13 

item Code: 0601300102-0021~ 1 Qty Shipped: 10 
[tem Desc: FLG 03.00 0600 WN RF XW 
Supplier: CMC SuppllerHeat: 3019783 

Certification No.: 19 6508 

Certification Date; 12/16/2010 

Spec: ASTM A105/A105N-(lO)/ASME SA 105/SA 105N-(08a) Section 11 Part A - Normalized 
Element (%M) Ladk Produd EPCRA CAW ( Element rkwt) Ladk Product EPCRA CAW 
C Casbon 0.19 : N i  N i c k a l  0.09 J 7440-02-0 

Mn Manganese 1 .O5 J 7439-96-5 i C r  cüxomium O .O7 J 7440-47-3 
P Phosphorous 0.005 i M0 Molybdenum O .O25 
S Sulphur 0.011 :V Vanadium 0.003 
S i  S i l i c o n  O .24 i Cb Co~umbium 0 .O01 
Cu Copper O .20 J 7440-50-8 ~c.E. 0.40 

Mechanical T d n g  Heat Treat 
Test Lab AFG :Nono. Temp. (F) 1675 
Test Bar Size TEST PIECE iNom. (Hrs) 4.0 
IíBW 109 - 1 4 9  iNom. Cooling Type A I R  

Elg ( % )  29.0 : Nom. Location AFG 

RA ($1 63.0 
Tensile Cpecimen Size ( in )  .249 
Tensile (ksi) 78.8 : MILL 
Yield (ks i )  47.6 i rnic 
Gauge Length 1 i EF 

Product compliant with NACE NR0175, l a t e s t  edi t ion and dimensions t o  ANSI B16.5 
No Weld repa i r  performed. Chemical Analysis resu l ta  shom a r e  actual .  Forgings a r e  capable of passiag 
hydzostatic t e s t  compatible with the appropriate rat ing.  Elongation taken from a round specimen. A l 1  material 
supplied under t h i s  order is  c e r t i f i e d  t o  be f r e e  of mercury contamination and no mercury bearing equipment was 
used i n  manufacturing, fabricat ion or  t es t ing .  Yield strength was determined using t h e  0.2% o f f s e t  method. 
No welding perfonned. 

This repor1 Is issued in compliance with the requirements of EN10204 3.1 1 ISO 10474 3.1 .b Nicholas Tepovich - Metallurgic Lab Manager 


